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Sample Description: Double IBC Spill Pallet/ 6 Drum Spill Pallet
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Manufacturer: o PO No. : i/
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Buyer: / Style No: UP-1506
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Country of Origin: i
Ji = [«

Sample Quantity: 5
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Weight: 102KG
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Country of Destination: /
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Dimensions:
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220X130X50 CM

SUMMARY OF TEST RESULTS JI'AZ BIHE |

TEST REQUESTED
WAZR

Compression Test

PO

Bureau Veritas

Consumer Products Services Division
(Shanghai) No. 168, Guanghua Road
Zhuangiao Town, Minhang, Shanghai China,
201108

Tel.:86-21-24081888 Fax:86-21-64890042
Email: bveps_sh_info@cn.bureauveritas.com
Http:www. bureauveritas.com/cps

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this
report at http://www.bureauveritas.com/home/about-us/our-business/cps/about-us/terms-conditions/ and is intended for your
exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is
permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified
herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a
test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the
tests requested by you and the results thereof based upon the information that you provided to us. Measurement uncertainty is
only provided upon request for accredited tests. Statements of conformity are based on simple acceptance criteria without taking
measurement uncertainty into account, unless otherwise requested in writing. You have 60 days from date of issuance of this
report to notify us of any material error or omission caused by our negligence or if you require measurement uncertainty;
provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise
such issue within the prescribed time shall constitute you unqualified acceptance of the completeness of this report, the tests
conducted and the correctness of the report contents.
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BVCPS (SHANGHAI) GENERAL CONTACT INFORMATION FOR THIS REPORT
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TELEPHONE NO 86—21-24166888

E-MAIL: bvepshltoy. sh@cn. bureauveritas. com
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BUREAU VERITAS

CONSUMER PRODUCTS SERVICE DIVISION (SHANGHAI)
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Laboratory Test location:
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No. 368, Guangzhong Road, Zhuanqiao Town, Minhang, Shanghai.
T K47 RO #3685

No. 168, Guanghua Road, Zhuangiao Town, Minhang, Shanghai.
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Photo of the Submitted Sample
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TEST RESULT ik 5
The test results are listed as below:
ARG R
Test Item Test Requirement Test Result Rating
R4 FR MHRE R R H g
Inhouse method, pre—-load with 220 N -
vertical force for assuring the complete . J
obvious
contact between the sample upper surface and .
. . . deformation
the pressing board. Increasing the load with
g ; ; , crack and
speed of 3mm/min. until any obvious
. . other
deformation, crack and other damage 1is
s ; damage was
found, the pressure time is 2 hours or .
Compression Test achieving at 5000 kgf, whichever is first. s Pass
PO No obvious deformation, crack and other damage Tl e SEhU
was found when the loading is 5000 kgf. 5800n1§ fl
P, FH220NTRELIE AT BUNER,  DARIFERE & b s j’j
KNG ke, PL3mm/min 78 558 s, 5000kgf FiF
BB R IAEA B R HAIRIR, AER BT E
[ 2/, BOAEI5000 kef, LA EIE Ak, E’BZ?;/ 2
UM A5000ke fIN, RETIE . RO s
= LU,
s
Test data—2 tons
MR EHE-2 mlg
Sample ¥
Al Bl Cl D1 El
Size R~f
ESLETE e 48.3 49.0 48.0 48.9 48.3
Compress [EHY]
Sfifrer: iihe 48.92 48.3 47.8 48.3 48.3
Compress & J5
Two hours after
Compress 48.3 48.2 47.6 48. 1 48.2
JE J5 PR 7N
Remark &% :

This test is onlooking test
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Test Pictures
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Before Testing
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During in testing
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After Testing
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